
THE REPUBLIC OF INDIA 
CENTRAL PUBLIC HEALTH AND ENVIRONMENTAL 
ENGINEERING ORGANIZATION (CPHEEO), 
MINISTRY OF URBAN DEVELOPMENT (MOUD) 

 

 

 

 

THE STUDY FOR FORMULATION AND 
REVISION OF MANUALS ON SEWERAGE AND 

SEWAGE TREATMENT 
PHASE-1 

IN 

THE REPUBLIC OF INDIA 
 

 

FINAL REPORT 
 

 

 

 

 

MARCH 2011 

 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 

TOKYO ENGINEERING CONSULTANTS CO., LTD. 

IN ASSOCIATION WITH 

NIHON HELS INDUSTRY CORPORATION 
 



 

 
 
 
 



PREFACE 
 
 

Japan International Cooperation Agency (JICA) conducted the Study for Formulation and 
Revision of Manuals on Sewerage and Sewage Treatment (Phase 1) in the Republic of India, 
and organized a study team headed by Mr. Akira TAKECHI of Tokyo Engineering 
[...]
Rajasthan 17 1 2 28 0 0  
Sikkim 0 0 0 0 0 0  
Tami Nadu 26 6 10 57 3 3 1 1
Tripura 1 0 0 0 0 0  
Uttar Pradesh 52 14 28 57 2 5 2 2
Uttarakhand 3 1 1 4 1 2 2 3
West Bengal 58 18 28 29 6 8 3 3

TOTAL 414 112 211 489 22 31 26 27
Remarks: Figures based on Census 2001 data, MIS-November 2004 report and 1995 Class-I cities 

questionnaire survey 
Source: Status of Sewage Treatment in India, CPCB, 2005. 

 



Study for Formulation and Revision of Manuals on Sewerage Final Report 
and Sewage Treatment Phase - 1  
 

 2-3

 

Table 2-2  Volume of Wastewater Generated, Collected and Treated (1999) 

Wastewater Volume Metropolitan 
Cities 

Class I 
cities 

Class II 
Towns Total 

Sewage generation (mld) 15,644 19,914.12 2,696.70 38,254.82

Capacity of sewage treatment (mld) 8,040 3,513.68 233.7 11,787.38

Capacity of sewage treatment/sewage 

generation (%) 

51.4 17.6 8.7 30.8 

No. of cities/towns 35 463 410 908 
Metropolitan cities: populations ≥ 1,000,000  
Class I cities: 100,000 > population ≥ 100,000 
Class II towns: 100,000 > population ≥ 50,000 
Source: Status of Water Supply, Wastewater Generation and Treatment in Class-ⅠCities and Class-ⅡTowns of 
India, CPCB, 2009 

In Jawaharlal Nehru National Urban Renewal Mission (JNNURM, 2005-2012) under the 
jurisdiction of MOUD (refer to the section 2.1.4), the number of sewerage-related schemes 
approved till 2010 is 111 and the approved estimated cost is 1,483,414 (Lakh rupees). In 
addition, in the eleventh five year plan (2007-2012) (refer to the section 2.1.5) under the 
jurisdiction of MOEF, the investment is 254,000 (Lakh rupees). Through these investments, 
a significant increase of sewerage system is expected in the future. 

2.1.2 Sewage Treatment Technology 

According to “Status of Sewage Treatment in India” by CPCB in 2005, an analysis of 
various treatment technologies employed in different sewage treatment plants is presented 
in Table 2-3 and Table 2-4 for Class I cities and Class II towns, respectively. 

Table 2-3  Sewage Treatment Technologies Employed in STPs of Class I Cities 

S. 
No. Technology No. of 

Plants
% age as 
number

Combined 
capacity, 

MLD 

% age 
as 

capacity 

Average 
size, MLD

1 Activated sludge process (ASP)      
 PST + ASP 42 28.0 3,059.63 52.6 72.8
 ASP-Ext. Aer. 3 2.0 63.36 1.1 21.1
 ASP-Ext. Aer. + Ter. Sed. 7 4.7 58.04 1.0 8.3
 High rate ASP + Biofilter 1 0.7 181.84 3.1 181.8
 Aerated lagoon + fish pond 3 2.0 49.50 0.9 16.5
 Facultative lagoon + ASP 1 0.7 44.50 0.8 44.5
 ASP (sum of all the above processes) 57 38.0 3,456.87 59.5 60.6

2 Fluidized aerobic bio-reactor (attached 
growth) 5 3.3 66.00 1.1 13.2

3 Trickling Filters or Biofilters 6 4.0 192.62 3.3 32.1
4 UASB + Activated sludge process 1 0.7 86.00 1.5 86.0
5 UASB   
 Grit channel or PST + UASB + PP 24 16.0 1,229.73 21.2 51.2
 UASB + Sedimentation 1 0.7 126.00 2.2 126.0
 Grit channel or PST + UASB 5 3.3 158.17 2.7 31.6
 UASB (sum of all the above processes) 30 20.0 1,513.90 26.0 50.5

6 Waste Stabilization Ponds 42 28.0 327.53 5.6 7.8
7 Oxidation Pond (single stage) 3 2.0 69.00 1.2 23.0
8 Anaerobic digester + Trickling filter 1 0.7 4.45 0.1 4.5
9 Karnal Technology (for plantation) 2 1.3 12.46 0.2 5.2



Study for Formulation and Revision of Manuals on Sewerage Final Report 
and Sewage Treatment Phase - 1  
 

 2-4

10 Only Primary treatment 3 2.0 84.00 1.4 28.0

 Total 150
(100%)

5,812.83 
(100%)  

Source: Status of Sewage Treatment in India, CPCB, 2005. 

 

Table 2-4  Sewage Treatment Technologies Employed in STPs of Class II Towns 

S. 
No. Technology No. of 

Plants 

% age 
as 

number

Combined 
capacity, 

MLD 

% age as 
capacity 

Average 
size, MLD

1 ASP (preceded by primary sedimentation) 1 3.4 12.5 5.8 12.5
2 Grit channel or PST + UASB + PP 3 10.3 23.83 10.6 7.9
3 Waste Stabilization Ponds 21 72.4 161.26 71.9 7.7
4 Trickling Filters 2 6.9 16.68 7.4 8.3
5 Karnal Technology (for plantation) 2 6.9 10.13 4.5 5.1

  Total 29
(100%)  224.4 

(100%)    

Source: Status of Sewage Treatment in India, CPCB, 2005 

 

In Class I cities, Activated Sludge Process (ASP) is the most commonly employed 
technology, covering 59.5% of the total installed capacity, followed by Upflow Anaerobic 
Sludge Blanket (UASB) technology, covering 26% of the total installed capacity. The Waste 
Stabilization Ponds (WSP) process is also important as it is used in 28% of the plants even 
though its combined capacity is only 5.6%. 

In Class II towns, the WSP technology is the most commonly used technology, covering 
71.9% of total installed capacity and 72.4% of STPs, followed by the UASB technology, 
covering 10.6% of total installed capacity and 10.3% of STPs. 

The ASP technology is suitable for large cities because it requires less space as compared to 
the other two technologies, namely, UASB technology and WSP technology, as both of 
these technologies require ponds with large land area.  

Most of the treatment schemes using UASB technology include grit chamber as preliminary 
treatment unit and one-day retention time pond as the terminal polishing unit. Operationally, 
this treatment scheme is an economical one, as it merely requires passing the sewage 
through the treatment scheme with the added advantage of biogas generation. 

Although it is desirable to provide sewerage system in urban centres, heavy capital 
investment is required for construction and regular funds are necessary for maintenance. 
Providing sewerage system to all urban centres may not be feasible or desirable, given the 
water supply situation and the state of municipal finances. 

The Central Pollution Control Board has conducted performance evaluation of 115 sewage 
treatment plants. Table 2-5 shows the state-wise summary of performance status of the 
STPs. 

 



Study for Formulation and Revision of Manuals on Sewerage Final Report 
and Sewage Treatment Phase - 1  
 

 2-5

 

Table 2-5  Statewise Summary of Performance Status of STPs 

State STPs studied by 
CPCB 

STPs that achieved general 
standards for discharge in 

surface waters* 

STPs did not achieve 
general standards 

Bihar 3 3 0 
Chandigarh 2 1 1 
Chhattisgarh 3 2 1 
Delhi 26 20 6 
Gujarat 9 6 3 
Haryana 7 2 5 
Himachal Pradesh 5 5 0 
Karnataka 4 2 2 
Madhya Pradesh 2 1 1 
Maharashtra 4 0 4 
Punjab 4 4 0 
Rajasthan 1 0 1 
Uttar Pradesh 25 8 17 
Uttarakhand 2 1 1 
West Bengal 18 15 3 
TOTAL 115 70 45 

*BOD: 30mg/L; TSS: 100mg/L and COD: 250mg/L 
Source: Status of Sewage Treatment in India, CPCB, 2005 

Based on the analysis of 106 raw sewage samples, average sewage characteristics in terms 
of main parameters BOD, COD and TSS were found to be 185.5 mg/L, 481 mg/L and 328 
mg/L, respectively. The average COD to average BOD ratio was 2.6. A more detailed 
analysis of these results is presented in Table 2-6. 

Table 2-6  Raw Sewage Characteristics in 115 STPs Studied by CPCB 
BOD, mg/L COD, mg/L TSS, mg/L 

Range No. of samples in 
the range Range No. of samples in 

the range Range No. of samples in 
the range 

0-50 7 0-100 3 0-100 11
50-100 28 100-200 14 100-200 33
100-150 20 200-300 12 200-300 23
150-200 22 300-400 19 300-400 12
200-250 15 400-500 16 400-500 12
250-300 4 500-600 15 500-600 6
300-500 5 600-700 12 600-700 3
500-100 6 700-800 9 700-1,000 4

  800-1200 5 900-1,200 1
  >2,000 1 200-2,300 2

Average: 185.5 and SD: 175 Average: 481 and SD: 343 Average: 328 and SD: 329 
Source: Status of Sewage Treatment in India, CPCB, 2005 

It can be observed that the BOD of raw sewage lies between 50 and 250 mg/L in nearly 
eighty six percent observations, the COD of raw sewage lies between 100 and 700 mg/L in 
nearly eighty three percent observations, and the TSS of raw sewage lies in the range of 
100-500 mg/L in nearly eighty five percent observations. 

Of the 115 STPs studied, capacity utilization was reported in 80 cases, and the average 



Study for Formulation and Revision of Manuals on Sewerage Final Report 
and Sewage Treatment Phase - 1  
 

 2-6

capacity utilization was only 72.2 %. 

In 47 STPs using the Activated Sludge Process with a secondary clarifier as the terminal 
treatment unit, TSS was found to be less than 30 mg/L in 26 cases, 30-50 mg/L in 6 cases 
and more than 50 mg/L in 15 cases. Thus, it is possible to achieve TSS value less than 30 
mg/L in the final clarified effluent of the biological processes.  

In 47 STPs using the Activated Sludge Process with no tertiary treatment, BOD was found 
to be less than 20 mg/L in 28 cases, 20-30 mg/L in 7 cases, 30-50 mg/L in 7 cases and 
50-100 mg/L in 5 cases. In most of the cases where BOD exceeded 20 mg/L, TSS also 
exceeded 30 mg/L. From this and other observations, it can be concluded that Primary 
Settling + Activated Sludge (PST+ASP) technology can provide treated effluent having 
BOD<20 mg/L and TSS< 30 mg/L.  

In 41 STPs employing the Upflow Anaerobic Sludge Blanket (UASB) technology or the 
Waste Stabilization Pond (WSP) technology and having ponds as terminal treatment units, 
TSS was found to be less than 30 mg/L in 9 cases, 30-50 mg/L in 11 cases, 50-100 mg/L in 
13 cases and greater than 100 mg/L in 8 cases. This indicated that in spite of a larger settling 
area available in ponds as compared to secondary clarifiers, fewer ponds are able to provide 
effluent having TSS less than 30 mg/L. The most obvious reasons behind this discrepancy 
appear to be excessive algal growth due to stagnation and high weir loading. Efficiency of 
ponds in terms of effluent TSS can be improved by preventing excessive algal growth, 
which generally occurs when effluent remains stagnant in ponds, and providing adequate 
effluent structures with sufficient weir length and baffle preceding the effluent weir to arrest 
floating matter. With these precautions/improvements, ponds are also expected to provide 
effluent having TSS <30 mg/L.  

In 18 STPs using UASB + Polishing Pond technology, BOD has been found to be less than 
20 mg/L in 3 cases, 20-30 mg/L in 3 cases, 30-50 mg/L in 7 cases, 50-100 mg/L in 3 cases 
and >100 mg/L in 2 cases. In most of the cases where BOD exceeded 20 mg/L, TSS also 
exceeded 30 mg/L. 

Most of the STPs in India use one of the three technologies, namely, Primary settling 
followed by Activated Sludge Process (PST+ASP), Upflow Anaerobic Sludge Blanket + 
Polishing Pond (UASB+PP) and Waste Stabilization Pond (WSP). The first technology has 
been found to be capable of providing final effluent having BOD<20 mg/L and TSS< 30 
mg/L. An effluent conforming to this quality in terms of BOD and TSS will also easily 
conform to COD value<100 mg/L.  

2.1.3 Status of Operation and Maintenance of Sewerage System 

The amount of sewage collected by the sewerage networks as of 1999 was 8,546.6 MLD as 
mentioned above. Of this, the amount of sewage treated was 5,274.0 MLD. However, 
operation and maintenance of the STPs is not always carried out appropriately. 

“Evaluation of Operation and Maintenance of Sewage Treatment Plants in India-2007” 
published by the CPCB in 2007 reported the situation on operation and maintenance of STP 
as follows: 

The study brought out a large number of technological and management problems in the 
operation of these STPs. The report has included only 84 STPs applying 13 different 
treatment processes (Table 2-7) spread over 9 States of India (Table 2-8) out of the total of 
175 identified STPs spread over 15 States. 



Study for Formulation and Revision of Manuals on Sewerage Final Report 
and Sewage Treatment Phase - 1  
 

 2-7

 

Table 2-7  Technology-wise Information on STPs Covered 
S. No. Main technology Number of STPs visited 

1. Activated Sludge Process (ASP) (conventional) 36
2. Activated Sludge Process (ASP) (extended aeration) 3
3. Fluidized Aerobic Bed (FAB) (Densadeg) 3
4. Fluidized Aerobic Bed (FAB) 3
5. Trickling Filters 2
6. SAF 1
7. UASB + Aerated Lagoons 2
8. UASB 1
9. Aerated Lagoons 6
10. SBR 1
11. Waste Stabilization Ponds 12
12. UASB + Polishing Ponds 12
13. Micro STPs 2

 Total 84
Source: Evaluation of Operation and Maintenance of Sewage Treatment Plants in India-2007, CPCB 

 

Table 2-8  Statewise Number of STPs Visited 
S. No. State Number of STPs visited 

1. Bihar 4
2. Delhi 30
3. Goa 1
4. Haryana 6
5. Maharashtra 11
6. Tamil Nadu 5
7. Uttar Pradesh 17
8. Uttarakhand 2
9. West Bengal 8

 Total 84
Source: Evaluation of Operation and Maintenance of Sewage Treatment Plants in India-2007, 

CPCB 

 

Overall, the performance scenario of STPs is dismal, as the overall performance of 46 STPs 
has been found to be Poor or Very Poor. The performance of only 8 STPs has been rated 
Good while that of 30 other STPs has been rated Satisfactory. Capacity utilization in general 
was inadequate. 

The report has described the problems in maintenance management as follows. 

i) Capacity utilization of observed STPs is in general inadequate. Information on capacity 
utilization was collected from 55 STPs. Out of 55 STPs, only 18 STPs (i.e. 33%) were 
operating at normal flow (90 to 110% of design flow) whereas rest 37 (i.e. 67%) were 
either under-loaded or over-loaded. 

ii) Sludge removal/treatment/handling appear to be the most neglected area in operation of 
STPs. 

Moreover, the report has specifically made the following important proposals in “Chapter 4 
Conclusion and Recommendations”.  



Study for Formulation and Revision of Manuals on Sewerage Final Report 
and Sewage Treatment Phase - 1  
 

 2-8

i) In most cases, influent to the STPs was found to contain a lot of solid wastes including 
plastics, pouches, etc. This caused wear and tear of pumps and machinery and reduced 
efficiency of treatment, especially in case of UASB process where the feeding pipes 
and overflow weirs/V-notches in division boxes/effluent gutters, are 
chocked/obstructed, thus resulting in reduced STP capacity. It is generally observed 
that mechanical screens installed in STPs/PSs are out of order, mainly because these 
are not regularly run and also due to poor maintenance. Comprehensive scheme for 
providing solid waste management in all the towns including public awareness, 
institutional strengthening, etc., need to be implemented. As an immediate solution to 
the problem, especially in the UASB process, fine/mesh screens can be used instead of 
ordinary bar screens. Larger size of feeding pipes with more frequent cleaning can also 
solve this problem. 

ii) Polishing ponds (in case of UASB process) and Waste Stabilization Ponds (WSPs) are 
mostly found to have accumulated sludge resulting in reduced capacity/detention time 
in the tank. This also affects the quality of treated effluent due to sludge carry-over. 
Sludge levels should be checked regularly and the ponds should be cleaned to remove 
the deposited sludge. 

iii) Sludge in UASB reactors is not withdrawn regularly based on its level and 
concentration in the reactors which results in sludge carry-over into the polishing 
ponds and poor quality of treated effluent. Regular checking of sludge level and its 
concentration in the reactors is essential for proper sludge withdrawal. 

iv) Due to improper removal of filtrate from sludge drying beds, subsequent 
removal/withdrawal of sludge from sludge drawing beds/reactors is not possible in a 
desired manner, as the capacity of sludge drying beds is reduced. Hence, filtrate from 
the beds and sludge from the reactors/sludge drying beds need to be taken out regularly 
in a proper way. 

As to the operation and maintenance of sewers, choking caused by inflowing of silt and 
solid wastes to sewers, corrosion and collapse caused by inflowing of industrial effluent to 
sewers, infiltration of groundwater to sewers, and leakage of sewage from sewers are 
common issues to be dealt with. Inspection and examination, cleaning, and rehabilitation of 
sewers are not practiced from the view point of preventive maintenance.   

2.1.4 Sewerage Development Policy 

India being a signatory to Millennium Development Goals, access to improved sanitation 